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TEST REPORT

~ Application No: 9A308000625

Application Date: 2nd MAY 2000
-Issﬁe Dete < 3lst MAY 2000

Rppllcant EN CHUAN CHEMICALINDUSTRIES BiL LTD.
,~\ Address . (Nall)

'HJjé-;TyDe of Test : Commissioned Inspection
| Product . POLYSTYRENE GP336
”fff;Specification: (Null)
- Model : (Null) s il
‘Ihetest of the product above is conducted at . m_smn_nmmgu of BSMI.

‘.ﬁ Flﬁase find the results as enclosed.
. 'l?us /test report relates only to the sagple tested.
~ This test report contains 4 pages. The date ‘of this test report are strictly

umhxbxted from being altered or partially abnd.ged by the holder of this report.
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. REPUBLIC OF CHINA

application No: 94309000625

e Page | of 3 Page(s)
kgblicant : EN CHUAN GHENICALINDUSTRIES CO., LD '
< Prpduct : POLYSTYRENG GP336 '
f,.-'.i_Speme.::atmns (D) | Model ¢ (Null) .
Apphr.atmn Date : 2nd MAY 2000 Completion Date: 30th MAY 2000
Test [tems _ - Results
[ Material test
' Volatile content
Styrene monomer 185ppm.
s Toluene Not detectable (detection linit 50
L e | pom)
I Ethylbenzene Not detgctable_ (detection limit S0
- pam)
Isopropylbenzene (Cunene) Not detectable (detection limit 50
' ppm)
n-Propy |benzene Not detectéble (detection limit 50
’ ppm)
2 Leachmg test . =
. KMnO., Consumption (distilled 0. lpmn
e vater, 60°C, 30nmin)
' Methamol (4% acetic acid, 80 Not detectable (detecion limit 1
°*C, 30min)(Gas : ppit)
‘ chromatography)
b Res‘idu;e on evaporation
_ Distilled weter, 60°C, 30 0. dppm
min
4% Acetic acid, 60°C. 30 4ppm
min
" n-Heptane. 25°C, lhr I 1pan
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REPUBLIC OF CHINA

application No: 94303000625

oo Page - 3 aof 3 Pagels)
© " sAwplicant * EN CHUAN CHEMICAL INDUSTRIES CO., LID.
" . Product : POLYSTYRENE GP36 . _
| ispecifications : (Null) Model @ (Null)

: f;“j;}faﬁblicatiqn Date : 2nd MAY 2000 " Completion Date : 30th BAY 2000

Test ltems Results

o I'-‘i.-l'-ff‘-'-" - Leaching test:
':j':_:’il. \ Heavy metal(as Pb) Less than lppm
o~ | tesacetic acid, 60°C, 30nin) | '
- ";-::.-"'I*?.vhia;teri al test:(CNS12221)
. I:]f; Lead ' Not detected
: “’ _ ; " (detection limit 3ppm)

' Cadniun Not detected
e (detection limit 0. 5ppm)

<] Test Desc.r.ip‘f:inn: (Null )
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2o REPUBLIC OF CHINA

Application No ¢ 9A309000625
Page : 9 of § Page(s)

};Ahﬁlicant EN CHU&N CHEHICALINDUSTRIES CO L1D.
“Product i POLYSTYRENE GP336 ;
TﬁfSpec1fxcat:nns s (Null)
';Appl;catnon Date :

Model : (Null)
2nd MAY 2000 ’ Completion Date - 30th MAY 2000

Test [tems Results

T 20% Ethanol, 80C, 30nin 4pem

a? Thst Descrlptaon

'5'77 The tests were carried out in accordance with ONS 12221,




